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PARTS LIST MODEL:VG404DXLPS TH43.48DX
REMARKS
REF No.| CODE NAME QTY SIZE ORIGINAL MODEL
1 801675707|GEAR CASE ASS'Y 1 (@26 V26W
1-1  |801676365|GEAR CASE 1 (@26 V26W
1-2 [801676366|BEVEL GEAR 1 V26W
1-3 |801676367|PINION 1 V26W
1-4 (801676368 GEAR SHAFT 1 V26W
1-5 |801676369|HOLDER(A) 1 V26W
1-6  [801676370{HOLDER(B) 1 V26W
1-7  |800045020|BEARING 1 (6000
1-8 [800045020(BEARING 1 (6000
1-9 |800045500|BEARING 1 (6000Z
1-10 |801676371|BEARING 1 (6201
1-11  [800083160(STOP RING 1 |26
1-12 |800082010|STOP RING 1 (10
1-13 [800083190(STOP RING 1 (32
1-14 |801676372|GEAR CASE COVER 1 [p40x@88 V26W
1-15 [801676373[NUT COVER 1 [@10%@73 V26W
1-16 |801676374|NUT 1 [M10x1.25
1-17 [800010505(BOLT 1 [M6x%8
1-18 |801676360|SCREW 3 |M4x8(+) 2P
1-19 [801676375[|OIL SEAL 1 |TC17327
1-20 |801676376|/CAP BOLT 1 [M6x28 2P
1-21 [801676363(CAP BOLT 1 [M5x10 2P
1-22 |801676364|COLOR 1 [@12x@17%9.5
2 800201434|DRIVE SHAFT HOUSING ASS'Y 1 (@26 V26W
2-1  |800201435|DRIVE SHAFT HOUSING 1 (@26 V26W
2-2 [802031050(METAL CUSHION 6 F-5
2-3  |1800200029|0IL METAL 6 |p8xp14x10 F-5
3 801666983|DRIVE SHAFT 1 H26
4 801675711|SAFETY GUARD HOLDER 1 (926 V26W
5 800200012|CAP BOLT 1 [M5x20
6 801675703| CONNECTOR 1 V26W
7 800201970|SAFETY GUARD 1 V26W
8 800201974|SAFETY GUARD ASS'Y 1 V26W
8-1 |800201971|SAFETY GUARD 1 V26W
8-2 |800201973|SCREW 1 [M4x10(+)3P
8-3 |800200553|NUT 1 (M4
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PARTS LIST MODEL:VG404DXLPS TH43.48DX
REF No.| CODE NAME QTY REMARKS
SIZE ORIGINAL MODEL

9 800201972|CUTTER 1 V26W
10 |801675700|SCREW 2 |4x12(+)

11 801675702|SAFETY GUARD HOLDER 1 V26W
12 |800200013|CAP BOLT 4 [M5x16

13  |801664240|CONNECTOR ASS'Y 1 HG404LPS
13-1 [807140300(CONNECTOR 1 HG404LPS
13-2 |807140310|KNOB 1 HG404LPS
13-3 [801664178(SPRING 1 HG404LPS
13-4 |800080910|STOP RING 1 [E-4 HG404LPS
13-5 |[800033580(O-RING 1 (P22
13-6 |800024210|SCREW 1 [M5x10(+)2P
13-7 [800018090(BOLT 1 |M6%25(+)3P

14 |801684371|THROTTELE LEVER ASS'Y 1 HG404LPS
15 |801681485|HANDLE ASS'Y 1 HG404LPS
15-1 |801681483|HANDLE 1 HG404LPS
15-2 [801681484HANDLE HOLDER 1 HG404LPS
15-3 |801681480|SCREW 4 [M5x30 (+)2P
15-4 1801681481 |NUT 4 (M5

16 |801693162|FLEXIBLE SHAFT ASS'Y 930 W/PROTECTOR | 1 |98x930
16-1 [801694270(FLEXIBLE INNER SHAFT 930 1 [@8x930

17 |801675722|WIRE GUIDE 2 |19 V28W
18 |800200380|LABEL 1 [178x35

19 |800202303|LABEL 1 [106x20

20 [800202304(LABEL 2 |53x20

21 800201167|LABEL 1 [143x29 V28W
22 [800200019(LABEL 1 [7%35

30 |800201165|FRAME ASS'Y 1

31 800201166|/CUSHION 1

32 |800200416(BEARING CASE 1

33 |800200417(BEARING 1 (620222

34 80200424 |BOLT 3 |M6x10

35 |800200367|NUT 3 |M6

36 |800200418/BOTTOM BASE 1

37 |800200366|DAMPER 3

38 |800200526|NUT 6 |M6

39 [800202143|ENGINE BASE 1
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PARTS LIST MODEL:VG404DXLPS TH43.48DX

REF No.| CODE NAME QTY REMARKS
SIZE ORIGINAL MODEL

40 |800200423|NUT 1 (M10

41 800202138|CLUTCH HOUSING ASS'Y 1 VG404L
41-1 |800200444|CLUTCH HOUSING 1 VG404L
41-2 (807140210(CLUTCH DRUM 1 F404L
41-3 |800200004|BEARING 1 (@78
41-4 (800200005(STOP RING 1 (600222
41-5 |800200006|STOP RING 1 (32
41-6 [(800200364(KNOB 1 (15
41-7 1800200371|KNOB SPRING 1
41-8 |800200066|NUT 1 [M5

42  |800200035|BOLT 4 [M6x30 (+)3P

50 [801688381|EYE PROTECTOR 1

51 800200022|SPANNER 1 (4

52 |800200023|SPANNER 1 (10x8

53 |801689042|SPANNER 1 [13x19

54 |801689082|BAG 1

55 |800200025|BAG 1

56 |800200026|BAG 1

57 1800202597|MANUAL 1
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